
   

 

   
 

Environmental Impact Statement - FINAL 

Union County Yadkin 
River Water Supply 
Project 
Proposed Interbasin Transfer to the Rocky River 
Basin 

Yadkin County, North Carolina 

December 31, 2015 

 
 

  

   

  



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
This page intentionally left blank. 

 



Union County Public Works | Environmental Impact Statement 
 EXECUTIVE SUMMARY  

 

EXECUTIVE SUMMARY 
Introduction 

ES-  

Union County (County) is seeking to develop a Yadkin River Water Supply Project (YRWSP) to 
ensure long-term, sustainable water supply to its current, and projected, future service areas in 
the Yadkin River Basin. This effort includes securing the required regulatory permits and 
[...]
Salem Road. The alignment continues to follow New Salem Road to the southwest to the 
proposed Site Area C for the Yadkin River Water Treatment Plant, in the proximity of Mullis 
Newsome Road, Baucom Tarleton Road and Lawyers Road. There are several nearby 
residential communities in the proximity of the proposed site area, including the Cheshire Glen 
development. 

Alternative 1-B Alignment 

WTP Site Area A 
The proposed Alternative 1-A route for Union County’s raw water transmission main to the 
proposed Yadkin River Water Treatment Plant Site Area A would begin in Stanly County at the 
proposed Raw Water Pump Station on the shores of Lake Tillery near the intersection of 
Allentown Street and Bayshore Drive in Norwood. The line would extend westward along 
Allenton Street and then briefly travel northward along Alberta Street to avoid significant 
underground utility (water, sewer and natural gas) congestion which currently exists along 
Allenton Street. The alignment travels westward along a relatively large single-owner property to 
Story Street. The transmission main would turn southward onto Vincent Street, and then 
westward on Lily Street. The line would then turn southwestward onto East Whitley Street, 
following this road to the intersection of North Kendall Street. The alignment follows North 
Kendal Street (eventually becoming Brickyard Road) northwestward to South Stanly School 
Road. The alignment briefly follows an existing railroad right-of-way to a power utility easement 
belonging to Pee Dee Electric. The alignment would then follow this utility easement to the 
northwest to a point near NC 24/27. At this point, the alignment follows the utility easement to 
the southwest into Oakboro. The transmission main would continue to follow the easement 
through Oakboro along 7th Street and then cut overland, near the site of an existing power sub-
station, to NC-205. At this point the proposed alignment follows NC-205 south into Union 
County, while crossing the Rocky River. The line would continue southward along NC-205 to the 
proposed Site Area A for the Yadkin River Water Treatment Plant, located just north of New 
Salem, near Old Kennedy Fork Road. 

WTP Site Area B 
The proposed Alternative 1-B raw water transmission line alignment to the proposed Yadkin 
River Water Treatment Plant Site Area B is identical to that of Site Area A, described above, 
except the alignment continues an additional 8 miles to the proposed treatment plant site. The 
additional alignment length from the proposed WTP Site Area A to Site Area B is identical to 
that as previously described for Site Area B under Alternative 1-A. 

  

39 



Union County Public Works | Environmental Impact Statement 
ALTERNATIVES ANALYSIS  

 

WTP Site Area C 
The proposed Alternative 1-B raw water transmission line alignment to the proposed Yadkin 
River Water Treatment Plant Site Area C is identical to that of Site Area A, described above, 
except the alignment continues an additional 7 miles to the proposed treatment plant site. The 
additional alignment length from the proposed WTP Site Area A to Site Area C is identical to 
that as previously described for Site Area C under Alternative 1-A. 

3.2.1.4. WATER TREATMENT PLANT 

Under the provisions stipulated in the Interlocal Intake and Transmission Agreement, Union 
County is to be solely responsible for the permitting, design, construction and oversight for the 
Yadkin River Water Treatment Plant and would fund the entire cost of the Yadkin River Water 
Treatment Plant. The Town of Norwood would be solely responsible for the permitting, design, 
construction and oversight of the Norwood finished water distribution infrastructure and will fund 
the entire cost of this infrastructure. Therefore, considerations for only Union County’s proposed 
Yadkin River Water Treatment Plant are addressed by this EIS. It is noted, however, that the 
approval of any new water treatment plant would have to be approved through a separate 
permitting process.  For purposes of evaluating impacts of the interbasin transfer for this EIS 
document, the proposed water treatment plant has also been considered. 

Three potential site areas for the Yadkin River Water Treatment Plant have been identified 
within the northeastern portion of Union, which are viable locations for the Yadkin River Water 
Supply Project - Alternative 1A and 1B. While specific parcels have not been selected, general 
study areas have been identified as one-mile diameter areas that would be suitable locations for 
a new water treatment plant, with considerations being given to existing geographic, 
environmental and physical features. These study areas are designated as Proposed WTP 
Siting Areas A, B and C, as denoted in Figure 2-3. Selection of a final WTP site will not be 
completed until formal design of the project, and will be based upon actual availability and 
suitability of land at the time of project design.  As such, specific identification or selection of a 
preferred site cannot be made at this time. However, it is anticipated the WTP will be located in 
one of the three identified siting areas evaluated as part of this EIS. 

A conceptual level water treatment plant design was developed to better evaluate the potential 
land area requirements and costs associated with implementing the Yadkin River Water Supply 
Project. It is important to note that this evaluation is conceptual in its nature and does not seek 
to identify the exact layout or actual design features of the proposed Yadkin River WTP, nor 
does it represent a commitment by Union County to use a certain treatment technology for this 
future facility. Actual details of the facility must be determined at a later date, based on the final 
WTP site selected and treatment processes required, based on future detailed facility design 
and water quality characteristics of the actual source water supply, which have not yet been 
determined. 

The proposed facilities must be designed to effectively treat the raw water supply for the 
selected water source alternative by meeting existing and potential future Safe Drinking Water 
Act (SDWA) requirements and protecting public health. It is anticipated that this new facility be 
built in three distinct phases to meet the projected increasing Union County water demands 

40 



Union County Public Works | Environmental Impact Statement 
ALTERNATIVES ANALYSIS  

 

(based on a maximum daily value to determine treatment plant capacities) for the YRWSP 
through the Year 2050. The proposed project phases are outlined in Table 3-1. 

Table 3-1 Yadkin River Water Supply Project – Proposed Water Treatment Plant Capacity  
Project Phase YRWSP Capacity 
Phase 1  12 mgd  
Phase 2  20 mgd  
Phase 3  28 mgd  
  
Raw water quality data was obtained from Monthly Water Quality Study of Lake Tillery, Blewett 
Falls Lake, and Associated Tailwaters (Progress Energy, 2006). The data illustrates that the raw 
water supply within the Pee Dee River has moderate total organic carbon (TOC) concentrations 
from 2.9-4.9 mg/L, average surface water turbidity levels with moderate variations from 10-24 
Nephelometric Turbidity Units (NTU), low alkalinity at 21-33 mg/L, low hardness at 21-51 mg/L, 
pH ranging from 7-8, and seasonally elevated dissolved iron and manganese concentrations.  

From a treatability and water quality perspective, lower TOC concentrations are beneficial 
because organic compounds in the water supply (measured as TOC) can react with chlorine 
used to disinfect the water to form disinfection by-products (DBPs). DBPs are regulated by the 
Environmental Protection Agency (EPA) because elevated DBPs have been linked to certain 
forms of cancer and adverse pregnancy outcomes. Current regulated DBPs include 
Trihalomethanes (THMs) and Haloacetic Acids (HAA5s). The concentration of DBPs formed is a 
function of several factors including the concentration of TOC in the water at the point of 
disinfection injection, the type of organic compounds that make up the TOC, temperature, pH, 
concentration of disinfectant, type of disinfectant (chlorine, chloramines, ozone, chloride 
dioxide), and the amount of time the disinfectant is allowed to react with treated water prior to 
removal for consumptive use.  

Low alkalinity and hardness impacts water stability, which can lead to corrosive conditions and 
leaching of lead and copper from service lines and plumbing fixtures. Lead and copper are both 
regulated by the EPA under the Safe Drinking Water Act (SDWA). pH can also impact water 
stability. The addition of primary coagulants such as aluminum and ferric salts can lower the 
alkalinity and therefore require that additional external sources of alkalinity are needed to assure 
water stability and optimize disinfection. 

Iron and manganese are regulated as secondary drinking water contaminants due to their 
aesthetic impacts on the water supply, including staining of fixtures and clothes, and tastes and 
odors. In their reduced forms, iron and manganese remain in solution but, once oxidized, they 
precipitate. Typically, under anoxic conditions (lack of oxygen) such as in submerged intakes in 
a stratified lake, iron and manganese are in their reduced soluble forms and must be oxidized in 
the treatment process to remove these constituents.  

Based on the historical raw water quality for the various water supplies, State Drinking Water 
Act compliance requirements and potential future drinking water resolutions, the following 
process train was considered for the purpose of conceptually evaluating the proposed water 
treatment plant: 

41 



Union County Public Works | Environmental Impact Statement 
ALTERNATIVES ANALYSIS  

 

1. Rapid Mix 
2. Coagulation/Flocculation/Sedimentation 
3. Ozone 
4. Biofiltration 
5. Disinfection 
6. Chemical Systems   
7. Finished Water Storage, Pumping and Transmission 
8. Residuals Handling 

A description of the basic conceptual level process components is summarized below. 

Rapid Mix 
The rapid mix unit would provide the required mixing energy for effective chemical mixing and 
coagulation. It was assumed two 10’ by 10’ concrete tanks with mechanical backmixers would 
be constructed for the first phase. In Phase 2, the mixers would be upgraded to impart enough 
mixing energy to treat Phase 2 flows. For the facility build-out, a third rapid mix tank and mixer 
would be added. A coagulant such as alum or ferric sulfate would be used as a primary 
coagulant with caustic addition capability to maintain alkalinity. 

Flocculation/Sedimentation 
The coagulated water from the rapid mix process would then be conveyed to high rate 
processes such as solids contact clarifier units, each having a capacity up to 8 mgd. For 
conceptual planning purposes, it was assumed that two units would be needed during the initial 
WTP construction phase, with an additional unit required in Phase 2 and another in Phase 3. 
One such option for this technology is a high rate solids contact clarifier which combines 
flocculation and sedimentation in one basin. Such units consist of a vacuum chamber, basin 
distribution channel, distribution and collection laterals and settling plates. The vacuum chamber 
controls the flow into the basin distribution channel and causes the water level to rise and fall on 
a defined cycle. This pulsation facilitates a complete flocculation reaction. The flocculated water 
travels through the settling plates and clarified effluent is collected in the laterals located about 
the plates. Solids are collected periodically via sludge collection piping. To aid with the 
sedimentation process, coagulant aid polymer would typically be added. 

Intermediate Ozone 
The use of ozone can be implemented at many places in a water treatment facility. Location 
varies based on source water quality and existing treatment processes. One option, referred to 
as intermediate ozonation, occurs just after sedimentation. The settled water is ozonated with 
ozone generated on-site with liquid oxygen, an ozone generator, and power supply unit. Ozone 
can be applied via bottom diffusers in a deep contact tank or through a side stream injection 
system and contactor. Ozone oxidizes complex organic matter found in the raw water and 
breaks these organics down to smaller compounds that can be removed on biofilters. Ozone 
can also be used a primary disinfectant to inactivate pathogenic protozoa such as Giardia and 
Cryptosporidium. Ozonation also improves the filterability of the water and can oxidize dissolved 
metals such as iron and manganese. The ozonation system would include liquid oxygen (LOX), 
ozone generators, power supply units, cooling water, ozone distribution and ozone destruct 

42 



Union County Public Works | Environmental Impact Statement 
ALTERNATIVES ANALYSIS  

 

facilities. For conceptual planning purposes, two ozone contactor units were assumed 
necessary during the initial WTP construction, with a third unit needed during Phase 3. 

Filtration 
Granular media filtration follows the ozonation process to remove the remaining particulate 
matter in the settled water. It also provides another barrier against pathogenic protozoa such as 
Giardia and Cryptosporidium. The conceptual WTP layout assumes that the filters would consist 
of granular filter media, gravel bed, underdrains, filter influent and effluent channels and a 
backwash system. Typical filtration media would include a layer of sand (6-12 inches) and 
granular activated carbon (GAC) (24-48 inches). GAC media would be used in the granular 
media filters and will be operated biologically. Provision for filter aid polymer on top of the filters 
was also assumed for conceptual WTP planning purposes. For conceptual planning purposes, 
four filtration units were assumed necessary during the initial WTP construction, with two 
additional units needed during Phase 2 and another two units in Phase 3. 

Post Filtration Treatment 
One issue of concern related to the various potential water supply sources is the formation of 
DBPs. Elevated DBPs (THMs and HAA5s) have historically been experienced in Union County’s 
Yadkin River Basin Service Area with finished water received from the Anson County WTP. This 
is due, in part, to the finished water TOC levels at the Anson County WTP and due to the 
extended water age from the long conveyance distance. This concern resulted in Anson County 
switching from free chlorine secondary disinfection to chloramination in 2009. Adding ammonia 
to form chloramines prior to finished water conveyance from any of the various sources halts the 
production of many DBPs.  

Two strategies for reducing DBP formation includes implementing treatment processes that 
reduce the level of TOC prior to the addition of free chlorine or minimizing free chlorine 
disinfection and utilizing chloramines as a secondary disinfectant. TOC reduction can be 
accomplished in a number of ways including pretreatment with Powdered Activated Carbon 
(PAC) or a preoxidant, such as chlorine dioxide; pretreatment with the MIEX® process; or post 
treatment with granular activated carbon filters. The use of ozone with biofiltration is another 
strategy employed to reduce DBP production. For the conceptual planning purposes for the new 
Yadkin River WTP as part of this evaluation, it was assumed that the treatment train would 
include ozone with biofiltration to reduce TOC and DBPs. As mentioned above, ozone can also 
be used as a disinfectant to reduce DBP’s. For conceptual design purposes it was also 
assumed that PAC would be provided as a pretreatment chemical for organics removal. 

Disinfection 
Disinfection is the vital part of the treatment plant to achieve regulatory compliance for the 
inactivation of Giardia and Cryptosporidium, and meet residual disinfection requirements in the 
distribution system. Primary/secondary disinfection can be accomplished by:  

• Chlorination/Chlorination 
• Chlorination/Chloramination 
• Ozonation/Chlorination or Chloramination  
• UV/Chlorination or Chloramination  

43 



Union County Public Works | Environmental Impact Statement 
ALTERNATIVES ANALYSIS  

 

This conceptual WTP planning analysis and associated costs assumes the use of ozone for 
primary disinfection and chloramines for secondary disinfection. It was assumed the water 
supply would fall into Bin 1 Classification under the United States Environmental Protection 
Agency’s (EPA) Long Term 2 Enhanced Water Treatment Rule. The purpose of this rule is to 
reduce disease incidence associated with Cryptosporidium and other pathogenic 
microorganisms in drinking water. The rule, as published in the Federal Register on January 5, 
2006, applies to all public water systems that use surface water or ground water that is under 
the direct influence of surface water. 

Chemical Feed Systems 
Chemical feed facilities should, at a minimum, include the storage and metering pumps for PAC, 
primary coagulant, coagulant aid polymer, sodium hydroxide, filter aid polymer, sodium 
hypochlorite, fluoride, and orthophosphate. Additional chemicals may be needed based on the 
raw water quality, treatment goals and disinfection strategy. For the preliminary dosages, 
assumptions were based on the chemical dosages used at the Anson County WTP to treat 
similar raw water supplies from the Yadkin-Pee Dee River. For conceptual planning, the 
proposed chemical feed systems were based on the design WTP flows for each expansion 
phase. As part of the conceptual WTP layout, these systems are proposed to be housed within 
a dedicated chemical feed building. 

Finished Water Storage 
Finished water storage was assumed to consist of prestressed concrete baffled clearwells that 
have sufficient storage capacity for the demand and operational requirements (such as the 
necessary filter backwash volume) and to meet the requirements of the Surface Water 
Treatment Rule with respect to disinfectant contact time (C-t). Two, 2-MG ground level 
clearwells were included in the conceptual WTP layout, which would be constructed during the 
initial phase of the WTP construction.  

Finished Water Pumping 
As discussed in Section 2, Union County’s demand for finished water from the proposed Yadkin 
River WTP is projected to increase throughout the planning period of the project within the 
County’s Yadkin River Basin Service Area and from wholesale water purchases from the Town 
of Wingate (including Wingate University). Conceptual finished water pump sizing for this 
evaluation was based on these projected water demand needs. The exact nature of how water 
will be transmitted from the proposed water treatment plant has not been evaluated as part of 
this conceptual WTP evaluation.  

A finished water pump station is proposed to convey finished water from the clearwells by 
gravity to vertical cans associated with the finished water distribution pumps. For conceptual 
planning purposes it was assumed that variable speed vertical turbine pumps would be used to 
convey finished water to the Yadkin River Basin Service Area.  

Residuals Treatment  
Residuals make up a small percentage (typically 5-10%) of the treated raw water. The main 
sources of the residuals are filter backwash, filter-to-waste, and blowdown solids from the 
sedimentation process. Typically, filter backwash exhibits lower concentrations of total 

44 



Union County Public Works | Environmental Impact Statement 
ALTERNATIVES ANALYSIS  

 

suspended solids (TSS) than do the blowdown solids. Residuals handling can be achieved in 
three different ways:  

• Discharging into the sewer  
• Treatment via Settling/Thickening/Dewatering with treated water discharged to a sewer, 

surface water body, or recycled and solids either land applied or landfilled.  
• Lagooning of solids in a large lagoon with periodic disposal. 

Discharging into the sewer would require pH adjustment and an equalization tank. Also, there 